
 
 
 
 

 
 
 

NORTH TORONTO  
WASTEWATER TREATMENT PLANT 

 
2017 Annual Report 

 
 
 

 
 
 

March 31, 2018 
 
 
 
 



 
 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

 

EXECUTIVE SUMMARY  

The North Toronto Treatment Plant (NTTP) is one of four wastewater treatment facilities operated by 

the City of Toronto. This facility, located in the Don Valley, normally operates at a controlled flow rate 

with a rated capacity of 45,500 m3/day, or 45.5 ML/day, and serves an equivalent population of 

approximately 55,000.  The North Toronto Treatment Plant discharges to the Don River and operates 

under the Certificate of Approval (C of A) No. 7665-7NWMH2, issued on March 26, 2009. 
[...]
GLOSSARY OF ABBREVIATIONS ....................................................................................................................... v 

1. INTRODUCTION ..................................................................................................................................... 1 

2. PLANT PROCESS OVERVIEW ................................................................................................................... 2 

2.1. Influent .................................................................................................................................................. 2 
2.2. Preliminary Treatment .......................................................................................................................... 2 
2.3. Primary Treatment ................................................................................................................................ 2 
2.4. Secondary Treatment............................................................................................................................ 2 
2.5. Final Effluent ......................................................................................................................................... 3 
2.6. Solids Handling ...................................................................................................................................... 3 
2.7. Combined Sewer Overflow Detention System ...................................................................................... 3 

3. 2017 PROCESS SUMMARY...................................................................................................................... 4 

3.1. Process Parameters............................................................................................................................... 4 
3.2. Biosolids Management ......................................................................................................................... 6 
3.3. Chemical Usage ..................................................................................................................................... 6 
3.4. Bypasses, Overflows and Spills   ............................................................................................................ 6 
3.5. Complaints ............................................................................................................................................ 7 
3.6. Effluent Quality Assurance or Control Measures .................................................................................. 7 

4. CAPITAL PROJECTS ................................................................................................................................. 8 

5. MAINTENANCE ...................................................................................................................................... 9 

6. UTILITIES .............................................................................................................................................. 11 

7. ADMINISTRATION ................................................................................................................................ 12 

7.1. Operationions and Maintenance Costs ............................................................................................... 12 
7.2. Human Resources ............................................................................................................................... 13 
7.3. Occupational Health & Safety ............................................................................................................. 13 
7.4. Staff Training and Development ......................................................................................................... 14 
7.5. Utility Operator Certification .............................................................................................................. 15 
7.6. MOECC/MOL Correspondence ........................................................................................................... 16 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

 

APPENDICES 

APPENDIX A – Plant Schematic  

APPENDIX B – Influent and Effluent 2017 Performance Charts 

APPENDIX C – Historical Performance Data  

APPENDIX D – Influent and Effluent Metal Concentrations 

 

LIST OF TABLES  

Table 1: Final Effluent Parameters ......................................................................................................... 4 
Table 2: Process Summary ...................................................................................................................... 5 
Table 3: Chemical Usage Summary ........................................................................................................ 6 
Table 4: Capital Projects ......................................................................................................................... 8 
Table 5: Summary of Effluent Monitoring Equipment Calibration and Maintenance ........................... 9 
Table 6: Average Unit and Total Utility Cost ........................................................................................ 11 
Table 7: Plant Staffing ........................................................................................................................... 13 
Table 8: Wastewater Treatment Certificates ....................................................................................... 16 
Table 9: Correspondence submitted to the MOECC ............................................................................ 16 
 

LIST OF FIGURES 

Figure 1: Monthly Utility Consumption (Water, Hydro) ....................................................................... 11 
Figure 2: Operations and Maintenance Cost Breakdown .................................................................... 12 
Figure 3: North Toronto Health and Safety Injury Summary ............................................................... 14 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

 

GLOSSARY OF ABBREVIATIONS 

AAC Annual Average Concentration  
ABTP Ashbridges Bay Treatment Plant 
BOD5 Five-Day Biochemical Oxygen Demand 
CBOD5  Five-Day Carbonaceous Biochemical Oxygen Demand 
CEU  Continuing Education Units 
CFU  Colony Forming Units 
C of A Certificate of Approval 
CSO Combined Sewer Overflow 
DAF  Dissolved Air Flotation 
E. Coli  Escherichia Coli 
ECA  Environmental Compliance Approval 
Fe Iron 
NTTP  North Toronto Treatment Plant 
HP  Horsepower 
HRT  Hydraulic Retention Time 
kg  kilogram 
kWh  Kilowatt-hour 
M Million 
MAC Monthly Average Concentration 
MGMD Monthly Geometric Mean Concentration 
MOECC  Ministry of Environment and Climate Change 
MWh  Megawatt-hour 
m3  Cubic metre 
m3 /day Cubic metre per day 
mA  Milliamps 
mg/L  Milligrams per litre 
mL  Millilitre 
ML  Megalitre 
NTTP North Toronto Treatment Plant 
No. Number 
Q Flow Rate 
RAS Return Activated Sludge  
SBS  Sodium Bisulphite 
SBS (P) Sodium Bisulphite Presence 
SS  Suspended Solids 
TCR  Total Chlorine Residual 
TP  Total Phosphorus 
TS  Total Solids 
TSS Total Suspended Solids 
TVS  Total Volatile Solids 
TWAS  Thickened Waste Activated Sludge 
μg/L  Micrograms per litre 
WAS  Waste Activated Sludge 

 
  



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

 

 Definitions 

𝑃𝑒𝑟𝑐𝑒𝑛𝑡 𝑅𝑒𝑚𝑜𝑣𝑎𝑙 (%) =  1 −
𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 (𝐹𝑖𝑛𝑎𝑙)

𝐶𝑜𝑛𝑐𝑒𝑛𝑡𝑟𝑎𝑡𝑖𝑜𝑛 (𝐼𝑛𝑖𝑡𝑖𝑎𝑙)
 

 

𝐴𝑒𝑟𝑎𝑡𝑖𝑜𝑛 𝐿𝑜𝑎𝑑𝑖𝑛𝑔 = (
𝑘𝑔 𝑐𝐵𝑂𝐷

𝑚3 𝑎𝑒𝑟𝑎𝑡𝑖𝑜𝑛 𝑐𝑎𝑝𝑎𝑐𝑖𝑡𝑦
) =

(𝑄𝑃𝑟𝑖𝑚𝑎𝑟𝑦 𝐸𝑓𝑓𝑙𝑢𝑒𝑛𝑡 + 𝑄𝑅𝐴𝑆)  ×  [𝑐𝐵𝑂𝐷5𝑝𝑟𝑖𝑚𝑎𝑟𝑦 𝑒𝑓𝑓𝑙𝑢𝑒𝑛𝑡
] 

𝑉𝑎𝑒𝑟𝑎𝑡𝑖𝑜𝑛 𝑇𝑎𝑛𝑘𝑠

 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

 

1 

1. INTRODUCTION 

The North Toronto Treatment Plant is one of four wastewater treatment facilities operated by the 

City of Toronto under the responsibility of the Wastewater Treatment section of Toronto Water.  The 

facility is located at 21 Redway Road, in the Don Valley on a 27.2 ha site serving a sewershed of 

approximately 3,060 ha.  This area contains an estimated connected population of 55,000.  The North 

Toronto Treatment Plant operates at a controlled flow rate and has a rated capacity of 45,500 m3/day, 

or 45.5 ML/day.  Wastewater in excess of the controlled rate is diverted to the North Toronto Trunk 

Sewer and then conveyed by gravity to the Ashbridges Bay Treatment Plant via the Coxwell STS. 

 

Major treatment processes include screening and grit removal, primary treatment, secondary 

treatment, phosphorus removal, effluent disinfection and dechlorination. Treated effluent is 

discharged to the Don River. Co-settled sludges (raw sludge and waste activated sludge) are 

transferred to the Ashbridges Bay Treatment Plant for disposal via the Coxwell STS. Numerous 

auxiliary systems are required for proper operation of many plant processes including: potable water, 

process water, heating, ventilation and air conditioning (HVAC), electrical power distribution, and 

chemicals. 

 

The Ministry of the Environment and Climate Control (MOECC) has classified the North Toronto 

Treatment Plant as a Class III wastewater treatment facility under Regulation 129/04. The facility 

operates under the C of A No. 7665-7NWMH2 issued on March 26, 2009. 

 

This report is a summary of plant operations and performance in 2017.  Highlights of the report include 

a discussion of effluent quality and summaries of process operations, maintenance, chemical and 

utility consumption, capital projects, operational costs and human resources. 

 



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

2 

2. PLANT PROCESS OVERVIEW 

A description of the plant process is included below. A Plant process flow diagram is available in 
Appendix A.  Additional information on the plant's process can be found on the City of Toronto 
website1.   

2.1. Influent 

Wastewater from the Forman-Yonge Combine Trunk Sewer and Millwood Combine Trunk Sewer flows 

to the plant via a common sewer.  

2.2. Preliminary Treatment 

Raw wastewater enters the Headworks for grit and screenings removal.  There is one automatic 

climber type bar screen that removes rags and large pieces of debris.  Grit channels located 

downstream of the screen remove sand, gravel and similar heavy inorganic material by gravity 

separation. The removed grit and screenings are hauled to a sanitary landfill site.   

2.3. Primary Treatment 

Primary Treatment occurs in the Primary Clarification Tanks, where the flow velocity of the 

wastewater is reduced to allow heavier solids to settle to the bottom.  There are four Primary 

Clarification Tanks.  Sludge collectors in the tanks sweep the settled sludge, called "primary" or "raw" 

sludge, into sludge hoppers at the bottom of the tank. Floating solids, called "scum", are drained 

periodically from the top of the tanks. The primary sludge and scum are then pumped out to 

Ashbridges Bay Treatment Plant via the North Toronto STS to the Coxwell STS for further treatment.  

The wastewater, called "primary effluent", continues onto secondary treatment.  

2.4. Secondary Treatment 

The primary effluent receives secondary treatment through a conventional, suspended biomass 

activated sludge process in the Aeration Tanks.  The mixed liquor consists of primary effluent mixed 

with return activated sludge (RAS), which is removed from the Final Clarification Tanks and contains 

micro-organisms that naturally occur in wastewater and facilitate its degradation. In the presence of 

oxygen, these micro-organisms break down organic material in the wastewater.  Air is supplied to the 

Aeration Tanks through four electrically driven blowers.  There are a total of eight Aeration Tanks each 

equipped with ceramic fine bubble dome diffusers.  Ferrous chloride is applied to the distribution 

conduits to the Aeration Tanks for phosphorous removal.   

 

                                                           
 
1 https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-
plants-and-reports/  

https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/
https://www.toronto.ca/services-payments/water-environment/managing-sewage-in-toronto/wastewater-treatment-plants-and-reports/


 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

3 

The mixed liquor from the Aeration Tanks flows to five large Final Clarification Tanks, where the 

activated sludge is allowed to settle. A controlled quantity of this sludge is returned to the Aeration 

Tanks as RAS in order to maintain a sufficient biomass concentration. The excess is removed as waste 

activated sludge (WAS), a portion of which is diverted to the Primary Clarification Tanks to co-settle 

with the raw sludge.   

2.5. Final Effluent 

Sodium hypochlorite is used to disinfect and kill pathogens in the final effluent. Sodium bisulphite 

(SBS) is added after disinfection to remove excess chlorine from the wastewater (i.e. dechlorinate); 

helping to protect the aquatic environment. The final effluent is discharged into the Don River.  As 

required by Condition (9)(5) of the C of A, SBS is being monitored as a surrogate to Total Chlorine 

Residual (TCR).  Presence of Bisulphite residual confirms that chlorine has been removed to a level of 

0.0 mg/L TCR. 

2.6. Solids Handling 

All primary sludge, WAS, and scum from the Primary and Secondary Clarification Tanks, collectively 

called "sludge", is transferred to the Ashbridges Bay Treatment Plant for further treatment. 

2.7. Combined Sewer Overflow Detention System 

The North Toronto Combined Sewer Overflow (CSO) Detention System operates under Environmental 

Compliance Approval (ECA) No.2854-9H4JKF, issued May 2, 2014. The CSO Tanks provide holding 

capacity for combined sewer overflows resulting from wet weather flow conditions. After a wet 

weather event, the collected CSO is pumped to the Ashbridges Bay Treatment Plant for treatment. 

Under excessive flow conditions, the CSO Tanks will overflow into the outfall to the Don River. The 

CSO Tank Improvements Project commenced in 2014 and the tanks have been out of service since 

then. The CSO Tank Improvements Project is in its final stage with anticipated completion in 2018.



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

4 

3. 2017 PROCESS SUMMARY 

3.1. Process Parameters 

In 2017, the North Toronto Treatment Plant continued to produce a high quality effluent. A summary 

of key final effluent parameters against the C of A objectives and limits are shown in Table 1.  

Regulated parameters are highlighted.  Influent and effluent performance charts are available in 

Appendix B.  Historical performance data is included in Appendix C.  

Table 1: Final Effluent Parameters  

Parameter cBOD5 (mg/L) TSS (mg/L) TP (mg/L) 
Chlorine 

Residual1 (mg/L) 
E-Coli 

(count/100mL) 

January 1.4 3.0 0.4 SBS (P) 1 

February 2.4 2.8 0.7  SBS (P) 4 

March 2.5 1.5 0.6  SBS (P) 1 

April 1.0 1.3 0.6  SBS (P) 2 

May 2.0 2.8 0.6  SBS (P) 5 

June 1.8 2.3 0.6  SBS (P) 1 

July 1.0 3.8 0.4  SBS (P) 3 

August 1.0 4.8 0.6  SBS (P) 2 

September 1.0 4.8 0.6  SBS (P) 5 

October 1.0 3.8 0.6  SBS (P) 17 

November 3.0 5.1 0.4  SBS (P) 4 

December 2.1 4.2 0.5  SBS (P) 8 

 Annual Average 1.7 3.4 0.5 N/A 5 

Loading (kg/d) 26.5 52.7 8.5 N/A N/A 

Removal 
Efficiency2 (%) 

99 99 89 N/A N/A 

C of A Requirements2,3   

Effluent 
Objective2, 4 

AAC: 15 mg/L AAC: 15 mg/L MAC: 0.9 mg/L MAC: 0 mg/L 
MGMD: 150 
CFU/100 mL 

Effluent Limit2, 4 AAC: 25 mg/L AAC: 25 mg/L MAC: 1 mg/L MAC: 0.02 mg/L 
MGMD: 200 
CFU/100 mL 

Average Waste 
Loading Limit2, 4  

5475 kg/d 5475 kg/d 219 kg/d N/A N/A 

1SBS Presence (P) detected. The presence of Bisulphite Residual confirs a TCR of 0.0 mg/L. 
2Referenced from C of A No. 7665-7NWMH2 issued on March 26, 2009. 
3 The C of A effluent objective and limit for pH is 6.5 to 8.5 and 6.0 to 9.5 respectively, inclusive, at all times.  Effluent pH in 2017 was 
within the required objective and limit.  
4AAC refers to Annual Average Concentration, MAC refers to Monthly Average Concentration, and MGMD refers to Montly Geometric 
Mean Density. 
 

Influent and Final effluent concentrations of 10 select heavy metals have been included in Appendix 

D. Any discharge into City sewers must meet the sewer use By-law limits. Final effluent concentrations 

are presented to assess the treatment plant's removal capacity.  



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

5 

A summary of process parameters over the past three years are shown in Table 2. 

Table 2: Process Summary 

Parameter Units  2017 2016 2015  

Influent  

Flow  ML/day 15.7 17.6 20.0 

Total Annual Flow ML 5,731 6,422 7,281 

Total Suspended Solids (TSS) mg/L 276 286 268 

Biochemical Oxygen Demand (BOD) mg/L 192 197 206 

Total Phosphorus (TP) mg/L 5.2 5.5 5.5 

Preliminary Treatment  

Grit and Screenings  kg/day 295.0 306.6 396.4 

Primary Treatment 

TSS mg/L 86 100 116 

cBOD5 mg/L 69 89 89 

Secondary Treatment  

Aeration Loading  kg cBOD5/ m3/day 0.11 0.15 0.17 

Mixed Liquor Suspended Solids  mg/L 2351 2439 2317 

Solids Handling  

Sludge to ABTP - Flow ML/day 0.40 0.48 0.32 

Sludge to ABTP - TS  % 0.97 0.96 1.6 

 

To facilitate rehabilitation and refurbishment of the facility huts used to cover Primary and Final 

Clarification Tank equipment, the following was out of service in 2017: Final Clarification Tanks No. 3-

5 and Primary Clarification Tank No.1 from September to November, 2017; and Final Clarification 

Tanks No. 1-2 and Primary Clarification Tank No. 2 from November 2017 to February 2018. As a result, 

the influent flows to the plant were restricted and sewage volumes decreased. 

 

The North Toronto Treatment Plant encountered no chronic abnormal operating problems in 2017. 

One spill event at the CSO Detention System on July 20, 2017, caused the North Toronto Treatment 

Plant to be shut down in order to protect treatment processes from flooding.  Influent flows were 

diverted to Ashbridges Bay Treatment Plant temporarily until the event was over.  The CSO Detention 

System is located on the plant site but operates under a different ECA No.2854-9H4JKF, issued May 2, 

2014. The system has been undergoing upgrades which are not yet complete.  

 

In 2017, the plant continued to produce a high quality effluent which surpassed requirements of the 

effluent objectives as described in Condition 6 of the plant's C of A.  This was achieved through 

continuous improvement in operations and maintenance of treatment processes, and infrastructure 

delivery.  The plant also met Federal Government effluent monitoring requirements for un-ionized 

ammonia and acute toxicity.  



 

CITY OF TORONTO  WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

NORTH TORONTO WASTEWATER TREATMENT PLANT 2017 ANNUAL REPORT  

  

6 

3.2. Biosolids Management  

All sludge (primary sludge, WAS, and scum) generated at the North Toronto Treatment Plant is 

transferred to the Ashbridges Bay Treatment Plant for further treatment. The sludge generated during 

2017 averaged 399 m3/day (0.97% TS).  The flow projections for 2018 do not exceed the rated plant 

capacity of 45.5 ML/day and are expected to generate a sludge volume that will be +/-5% of the given 

volume for 2017. 